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Sample name: Rechargeable Li-ion Battery | Band:
FE A Single cell battery / iR XE205
Sample description: R NN ERYieh Model:
A E: B 4L 3.85Vdc, 390mAn,
Lithium content: Ratings: 1.502Wh
JiitE AL Silver shape
2
Mass K% 6.1g Appearance: WETTY
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UN38.3 Report No.: S$2020062977420102 Test date- 2020.07.08~2020.07.23
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For A4 < ST/SG/AC.10/11/Rev.6/Amend.1, Section 38.3 United Nations Recommendations on the
Test criterion: Transport of Dangerous Goods: Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1, Section 38.3
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Overcharge Forced discharge
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Abbreviations: P = passed; F = failed; N/A = not applicable *&%ﬁm :§ JEH H
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The test result in this test report refers exclusively to the presented test sample. This report shall not be
reproduced, except in full, without the written approval of FGTEST.
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